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TEST CERTIFICATE

$T-21-03-18-01

Product: Kastamonu Laminate Flooring 8 mm AC4 / AC5

Producer: Kastamonu Entegre Agag¢ Sanayi ve Ticaret A.S.
Haci Sabanci O.S.B Cela
Bayar Bulvari No: 21
Saricam / ADANA / 01250
TURKEY

Order: Determination of the impact sound reduction
according to EN I1SO 10140-3:2010 + A1:2015-06/ EN 1SO 717-2:2013-03

Test report: 2721111

Test result:

Declaration of
Property Result impact sound
reduction

Impact sound reduction according to
EN ISO 10140-3:2010 + A1:2015-06/ Alw =15 dB 15 dB
EN ISO 717-2:2013-03

Dresden, 18/03/2021

QUALITY TESTED

7

Head of laboratory Engineer in charge
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